
���������������	����	�����
	������	��
	�

����������	�
��
�
�������
���������

������������
����������	
����
���
	��	��
��	���������

�������	��	��������	���	�����	�����
����
���������	��
��	�����
�	�����
���
����	�������

������	
�������	�
��
��
���	 
�
�	��
��	���
���
���


����!��	"##$





���������������	����	�����
	������	��
	�

����������	�
��
�
�������
���������

������������
����������	
����
���
	��	��
��	���������

�������	��	��������	���	�����	�����
����
���������	��
��	�����
�	�����
���
����	�������

������	
�������	�
��
��
���	 
�
�	��
��	���
���
���


����!��	"##$

���������	 
���������
���	 �����	�
����������
�������� ��
�������������	���
�	 ����
���

������������������� ������	���
[...]
Space Foundation.  Research and educational use of
the preserve is administered through UC Davis
(Jepson 1998).  About 490 acres of the preserve lie
within the southeastern boundaries of the watershed.

3.1.2 GEOLOGY AND SOILS

The Barker Slough watershed, which is fairly
uniform in surface geology, is in the Great Valley
Geomorphic Province.  In general, the watershed is
partially filled with clay, silt, sand, and gravel
deposited through millions of years of flooding.
About 80% of the watershed is composed of
alluvium, lake, playa, and terrace deposits, which are
consolidated and semiconsolidated (California 1977).
The western portion of the watershed contains both
marine and nonmarine deposits in the Markley and
Tehama Formations (California 1977).  The ridge of
the Markley Formation extends in a northwest to
southeast direction and serves as the western
boundary of the watershed.  Although groundwater is
found in all of the younger sediments, only the more
permeable sand and gravel aquifers provide enough
water to make wells feasible.  These younger
sediments overlie older marine sediments containing
brackish or saline water (DWR 1998).

Soil units found in the watershed are the Antioch-
San Ysidro complex, Capay clay loam, Pescadero
clay loam, San Ysidro sandy loam, and Solano loam
(Bates and others 1977).  Except for the San Ysidro
soil unit, these soils generally exhibit high soil pH.
High soil pH can indicate high levels of sodium and
other cations.  These conditions create poor soils for
agriculture (Singer 1999).  With the exception of the
Pescadero soil unit, all of the major soils within the
watershed are within the "D" US Department of
Agriculture's Hydrologic Soil group classification
(Bates and others 1977).  Pescadero is classified as a
"C" soil group.  Both soil types exhibit slow or very
slow infiltration rates.  Soils within the "D"
classification are also characterized as heavy clay
soils.  The combination of high sodium, high clay,
and moderate amounts of organic carbon contributes
to the slow infiltration rates, the high runoff, and the
potentially poor water quality observed in the slough
(Singer 1999).

3.1.3 VEGETATION AND WILDLIFE

Where agricultural land uses are absent, the native
vegetation has been classified as Valley Grassland,
which includes dense to somewhat open bunch grass
communities with forbs.  Native perennial grasslands
and vernal pools are examples of natural habitats
native to the Central Valley of California and found
in Jepson Prairie Preserve.  The preserve has the
highest density of vernal pools in Solano County
(Barbor and Major 1977).  The California
Department of Fish and Game has designated vernal
pool communities as significant natural communities
and monitors their status through the Natural
Heritage Program.

The preserve contains many rare and endangered
plant and animal species.  An inventory of Jepson
Prairie flora can be found in the Jepson Prairie
Preserve Handbook (Jepson 1998). Within the
watershed, beaver and river otters have been
observed.  Burrowing owls have been observed in the
upper reaches of the watershed in the banks of the
Noonan Main Drain (Morris pers. comm. 2000).

3.1.4 HYDROLOGY

Headwaters of the Barker Slough watershed begin
on a small ridge near the outer edges of the City of
Vacaville.  The ridge delineates the western boundary
of the watershed.  Elevations range from 164 feet on
some low hills in the southwest portion of the
watershed to near sea level at the pumping plant.  The
average slope of the watershed is about 5 feet per
mile toward the east or 0.01% (DWR 1996).  Until it
was channelized, the upper reaches of Barker Slough
probably conveyed water only during winter rainfall
months.



2001 SANITARY SURVEY UPDATE BARKER SLOUGH/NORTH BAY AQUEDUCT

3-10 CHAPTER 3

Storm drains from the Foxboro subdivision flow
into an unnamed channel that probably is the old
streambed of the slough.  The channel runs through
agricultural fields for approximately 2 miles before
ending in the Noonan Main Drain (Figure 3-1).  SID
created this drain in 1961 when it channelized part of
the upper portion of Barker Slough to deliver Lake
Berryessa irrigation water to local landowners.  As
the Noonan Main Drain continues down the
watershed, it joins the D-1-C spill extension.  About
half way down the watershed the Noonan Main
Drain/D-1-C spill extension ends and continues as an
unmaintained drain.  This drain gives way to the old
slough bed and continues east to a 40-acre
impoundment on the Argyll Park property known as
Campbell Lake.  The combination of irrigation water
and irrigation return water can cause the drain to flow
for most of the year.  However, the movement of
irrigation return water out of Campbell Lake appears
minimal.  Flows in the drain normally drop
dramatically in the fall following the end of water
deliveries by SID and prior to the winter rainy season

The Campbell Lake dam was constructed for
agricultural purposes and engineered by the US
Department of Agriculture, Soil Conservation
Service (Geier 1994).  At the landowner’s discretion,
water is released through the removal of stacked
boards that form the dam barrier.  In winter, the
boards are often removed to prevent flooding of the
property.  Although the slough is impounded behind
a dam, a portion of it still flows out of Campbell
Lake via a pipe with a valve control.  Water through
the pipe rejoins Barker Slough below the lake before
continuing downstream to the pumping plant’s
forebay.  Barker Slough and Calhoun Cut join about
1.5 miles downstream of the pumping plant at
Lindsey Slough, which is about 6 miles long.
Approximately a mile upstream of the Sacramento
River Deep Water Ship Channel, Lindsey and Cache
Slough merge.  Cache Slough continues for another
2 to 3 miles before joining the Sacramento River.

The lower half of the watershed is prone to extensive
flooding during winter months.  During major storm
events the lower reaches of the unmaintained drain and
the slough routinely overtop their banks.  Although no
longer routinely monitored, DWR groundwater wells
indicate that the perched water table is fairly close to the
surface (DWR 1994).  A shallow perched water table in
combination with poorly infiltrated soils is probably a
major contributor to seasonal flooding.

In addition to agricultural practices, rainfall, and a
small part of the Foxboro subdivision, other sources of
runoff are a golf course, uncultivated areas, active and
abandoned rail lines, gravel, dirt, and paved roads, and the
motocross recreation area.

3.2 WATER SUPPLY SYSTEM

3.2.1 DESCRIPTION OF AQUEDUCT/SWP
FACILITIES

The NBA is a 27-mile long, pressurized,
underground pipeline providing water to municipal
and industrial users in Napa and Solano counties.
The aqueduct was constructed in 2 phases.  Phase I,
built during 1967 and 1968, consisted of permanent
and temporary structures.  Permanent construction
included the Cordelia Surge Tank, the Napa Turnout
Reservoir, and a 4-mile long pipeline connecting
them.  In 1968, contractors began receiving water
from Lake Berryessa via the Putah South Canal.
Phase II, constructed from 1985 to 1988, extended
the pipeline 23 miles from the Cordelia Surge Tank
eastward to Barker Slough.  The Barker Slough
Pumping Plant then began delivering water to NBA
contractors (DWR 1996a).

The pumping plant is on the north shore of Barker
Slough about a half mile east of State Highway 113
(lat 38º16’534”N, long 121º55’93”W).  Nine pumps
with a design flow capacity of 224 cfs lift water from
Barker Slough into the NBA (Gage pers. comm.).
Upon completion of the pumping plant, a test showed
a rated flow of 175 cfs (Gage pers. comm. 2000).  To
date, the maximum flow of the NBA is 142 cfs.
Once in the NBA, water flows 9 miles downstream to
the Travis Surge Tank.  Water is delivered to Travis
Air Force Base and to the Solano County
communities of Fairfield and Vacaville via 2
turnouts.  From the Travis Surge Tank, water flows
by gravity to the Cordelia Forebay and Pumping
Plant.  At the Cordelia Forebay, there are 11 pumps
and 3 transmission pipelines.  Two of the 3 pipelines
serve Benicia and Vallejo; the 3rd carries water to the
Cordelia Surge Tank.  Water continues from the
surge tank through a 4-mile long pipe to the western
terminus of the NBA, the Napa Turnout Reservoir.
At the reservoir, 2 turnouts deliver water to the cities
of American Canyon and Napa.  The City of Napa
delivers water to Yountville and Calistoga in Napa
County.

3.2.2 DESCRIPTION OF AGENCIES USING
SWP WATER

There are 2 SWP contractors for NBA water, the
SCWA and the Napa County Flood Control and
Water Conservation District (DWR 2000).  These
agencies provide water to a number of utilities.
SCWA contracts with Travis Air Force Base and the
cities of Benicia, Fairfield, Vacaville and Vallejo.
The Napa County district contracts with the cities of
American Canyon, Calistoga, Napa, and Yountville.
The City of Napa provides treated water to Calistoga



2001 SANITARY SURVEY UPDATE BARKER SLOUGH/NORTH BAY AQUEDUCT

3-11 CHAPTER 3

and Yountville.  The North Bay Regional Water
Treatment Plant (NBR WTP) in Fairfield provides
treated water to Fairfield and Vacaville.  From 1996
through 1999, only the City of Benicia, Travis Air
Force Base, and Napa's Jameson Canyon Water
Treatment Plant relied principally on NBA water.
Depending on NBA water quality, availability, water
rights, etc., some state contractors may blend NBA
water or switch entirely to other sources.

A brief description of the utilities using NBA
water follows.  In some cases, storage and/or
treatment plants may be shared among several
municipalities.  In these cases, municipalities were
categorized under the municipality providing the
storage service or the treated water.  The percent of
NBA water used by each municipality is shown in
Table 3-1.

3.2.2.1 The City of Benicia
The NBA had been the primary source of water for

Benicia, but from 1996 to 1999, the municipality
occasionally blended NBA water with Lake
Berryessa water transported via the Putah South
Canal.  Lake Berryessa water is of much higher
quality and easier and less costly to treat.  The
Benicia Water Treatment Plant uses a conventional
water treatment process involving alum/cationic
polymer coagulation-flocculation, dual granular
activated carbon (GAC)/sand gravel media filtration,
and free chlorine disinfection.  Caustic soda for pH
adjustment controls corrosion, and fluoride is added
for dental protection.  The plant is rated hydraulically
for 12 million gallons per day (mgd), but the typical
annual rate ranges from 3 mgd to 10 mgd.

3.2.2.2 The City of Fairfield
Fairfield and Vacaville jointly own the NBR WTP,

which has 2 raw water sources: the NBA and Lake
Berryessa via the Putah South Canal.  Depending on

water quality, the NBR WTP may blend NBA water
with Lake Berryessa water or use Lake Berryessa or
NBA water exclusively.  This flexibility is reflected
in the percent of NBA water usage shown in Table 3-
1.  The NBR WTP’s operating range is from 8 mgd
to its design capacity of 40 mgd.  In the summer,
capacity can reach 34 mgd (Fleege pers. comm.
2000c).  It uses ozone as the primary oxidant at a pre-
ozone contact and has traditional
coagulation/flocculation, sedimentation, and
filtration.  After deep-bed GAC filtration, the NBR
WTP uses ozone for disinfection, caustic soda for pH
adjustment, fluoride for dental protection, and free
chlorine to disinfect the finished water.  Like the
Travis AFB Water Treatment Plant, the NBR WTP is
1 of the 1st recipients of NBA water.

3.2.2.3 The City of Napa
Napa operates 3 water treatment plants (WTPs):

Jameson Canyon (for NBA water), and Hennessey
and Milliken (for non-NBA water).  The city rotates
use of the treatment plants.  Typically, the Jameson
Canyon WTP operates from mid-November through
March and is off-line the remainder of the year.  The
City of Napa sells treated water to the cities of
Calistoga, Yountville, and American Canyon.  NBA
raw water is delivered from the Napa Turnout
Reservoir and treated at the Jameson Canyon WTP, a
conventional filtration plant with a capacity of
12 mgd (Walker pers. comm. 2000).

3.2.2.4 The City of American Canyon
American Canyon receives raw NBA water from

the Napa Turnout Reservoir and treats it at a
conventional treatment plant with a capacity of
2.6 mgd.  The city also has interconnections to
receive treated water from the City of Napa and the
City of Vallejo (Walker pers. comm. 2000).

Table 3-1  Percent of North Bay Aqueduct Water Use Relative to Total Water Use by Each Municipality
1996 1997 1998 1999

City of Benicia WTP 90 95 95 90
Jameson Canyon WTP-Napa County Flood Control and Water
Conservation District

100 100 100 100

North Bay Regional WTP-Cities of Fairfield and Vacaville 54.1 59.1 47.3 56.9
Travis AFB WTP 100 100 100 100
Fleming Hill WTP-City of Vallejo 30 28 30 33



2001 SANITARY SURVEY UPDATE BARKER SLOUGH/NORTH BAY AQUEDUCT

3-12 CHAPTER 3

3.2.2.5 The City of Vallejo
The Fleming Hill Water Treatment Plant is the

sole source of drinking water for the City of Vallejo.
Typically, it treats a 70/30 blend of Lake Berryessa
and NBA water, respectively.  The WTP’s capacity is
42 mgd.  Its treatment train consists of:  flow
blending, pre-ozonation, flash and rapid mixing,
flocculation, sedimentation, intermediate ozonation
and GAC filtration.  Gaseous chlorine is used for
disinfection; sodium hydroxide is used for corrosion
control; and fluoride is added for dental protection
(Rice pers. comm. 2000).

3.2.2.6 Travis AFB WTP
The Travis AFB WTP, a 7-mgd conventional

filtration plant with pre-ozone and GAC, is managed
and operated by the City of Vallejo.  The WTP relies
solely on NBA water.  The NBR WTP and the Travis
AFB WTP are the 1st recipients of NBA water.

3.3 POTENTIAL CONTAMINANT SOURCES

(PCSS)

3.3.1 RECREATION

There are 3 main recreational activities in the
Barker Slough watershed:

• Argyll Park, a 320-acre multiuse recreational
area in the southeastern corner of the
watershed that is primarily used for motocross
and go-kart racing;

• The Jepson Prairie Preserve, 1,556 acres near
Argyll Park and managed by the Solano
County Farmlands and Open Space
Foundation; and

• Cypress Lakes Golf Course, 210 acres in the
northern corner of the watershed and owned
by Travis Air Force Base.

Argyll Park has a small concession stand, and
some picnicking is allowed.  Since the Sanitary
Survey Update 1996, the only significant change at
the park has been the redesign and improvement of
its entrance as a condition of its use permit (Parker
pers. comm. 2000).  No new physical construction
was allowed with the new permit except to mitigate
for the existing go-kart track, where races occur on
many weekends.  It appears that motocross use has
been declining (Parker pers. comm. 2000).  The
county does not have an inspection protocol to
oversee permit terms (Parker pers. comm. 2000).
The Dixon modelers club flies radio-controlled
airplanes at Argyll Park and Campbell Lake, a 40-
acre lake on the property, for sailing radio-controlled
boats.  Campbell Lake's primary use is to provide

irrigation water for the owner.  There is no body-
contact recreation allowed in the lake.

At the Jepson Prairie Preserve, docent-led nature
tours are conducted in the spring.  Since 1983, the
University of California, Davis, Natural Reserve
System has been administering research and
educational use at the preserve (Jepson 1998).  Less
than a third of the preserve (about 490 acres) lies
within the watershed.  Recreational activities at
Jepson Prairie Preserve are designed to have a
minimal impact and promote native vegetation.  The
impact of the preserve may have less to do with
recreation and more to do with the preserve’s soils,
topography, and proximity to Barker Slough and
Calhoun Cut.

From October 1999 to the end of September 2000,
47,000 visitors played a round of golf at the Cypress
Lakes Golf Course (Joyce pers. comm. 2000).  The
golf course has been graded so that runoff enters the
drainage ditch along Meridian Road (Joyce pers.
comm. 2000).  This drainage ditch joins the Noonan
Main Drain and the unnamed drain receiving
Foxboro runoff at the intersection of Fry and
Meridian Roads.  In addition to TOC and turbidity,
runoff from the golf course could contain fertilizer or
pesticides or both.

Activities at the Cypress Lakes Golf Course and
the Jepson Prairie Preserve probably have little
impact to the high TOC and turbidity levels.  Runoff
from the golf course may contribute slightly to the
overall problem, but the course’s area makes up less
than 5% of the watershed and its vegetation
potentially serves as a filter for runoff.

3.3.2 WASTEWATER TREATMENT/
FACILITIES

3.3.2.1 Septic Systems
Based on information from the Solano County

Environmental Management Division, there are about
30 permitted septic systems in the Barker Slough
watershed (Bell pers. comm. 2000).  The highest
concentration of septic systems is on the Box R
Ranch.  The number of septic system permits and
approximate locations are listed in Table 3-2.  Figure
3-1 shows approximate locations of septic systems
with the exception of those on Hay and Dally Road.
Hay and Dally roads also run outside of the
watershed’s boundaries.  There was not enough
information to determine if the septic systems were
inside or outside the watershed.  Although the county
issues permits for septic systems, it does not have a
water-quality monitoring program.  The county
would react to a system failure, but none have been
reported (Schmidtbauer pers. comm. 2000).



2001 SANITARY SURVEY UPDATE BARKER SLOUGH/NORTH BAY AQUEDUCT

3-13 CHAPTER 3

Table 3-2  Location and Number of Permitted
Septic Systems in the Barker Slough Watershed

Location Permitted Septic
Systems

Cypress Lakes Golf Course 4

Hay Road
a 3

Box R Ranch
b 8

Dally Road
a 10

Argyll Park (Cook Lane) 2
Cook Lane 3

a 
Some sites may lie immediately outside watershed
boundary.

b 
Approximately 1 mile east of Lewis Rd.,
cross street = Hay Road.

In the recreational areas, Argyll Park and the
Jepson Prairie Preserve use chemical toilets for waste
disposal.  At the Cypress Lakes Golf course, 3 small
septic systems are spread throughout the golf course
and pumped out monthly.  Two years ago, a 2,300-
gallon septic system was added to the course and is
also pumped out regularly.  No leaks have occurred
to any of the systems (Joyce pers. comm. 2000).

3.3.3 URBAN RUNOFF

Preliminary loading calculations based on DWR
special studies in the area suggest that urban runoff is
not a large contributor to the TOC and turbidity
problems experienced by the NBA contractors.

An estimated 256 acres of the City of Vacaville’s
Foxboro subdivision lie within the upper edge of the
watershed (McCall pers. comm. 2000).  Its storm
drains empty into an unnamed channel that joins the
Noonan Main Drain downstream.  DWR field
observations of the urban portion of the drain found
that there is generally little measurable flow in the
unnamed channel or the drain when SID is not
delivering irrigation water.  During winter storms,
water levels in the upper section of the drain increase
and decrease rapidly.

3.3.4 ANIMAL POPULATIONS

3.3.4.1 Livestock Grazing
Grazing animals can contribute pathogens, TOC,

nutrients, and increased turbidity resulting from
erosion.

Both sheep and cattle graze in the Barker Slough
watershed, but cattle comprise the bulk of farmed
livestock.  Generally, cattle are moved to the hills in
spring to take advantage of green feed and moved
back to the watershed in summer.  The heaviest
grazing occurs between November and June (DWR
1996).  Although the time of calving has not been

fully investigated, it appears to take place normally in
the watershed during late summer.  Calving also may
occur in the hills.  Calves have been observed in the
watershed in December (Kimball pers. comm.
2000a).  Cattle may be present in the watershed for 6